TTR | & Amismsisamismmm ’
Taiwan Textile Research Institute

RIS LB E

TEST REPORT TUCHENG

4T Wt B AT ks B HA
Date of Issue:  2021.08.18 Date of Receipt and Test Start:  2021.08.04
Report No: TRO08045  Gitee  ME BB e PUD fuf i % 6
&I A JRFRIFEA B IR AE] (U0254) AR REAT
Report Title: Ttem:
ek 327 BRETHRE AR TT02 15t
= OB oH H 2= OB & R = BT &
HHER AR (%) 1 99.2 CNS 14775 T4037-2003
EE RS 2 99.4
ATCC 6538 3 99.5
4 99.0
99.6

il HIEHAY RSB 2480 CFU -

FE: PRI 2.8 ume

FE AR AMA -

at: MBI £39.5 cnl »

. MEURE: 28.3 L/min -

5 IREECE TR AL AR R Ky ARMO25FMY

Mt LAREEHKRL AT ARG HARE—EAR -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2RIME B AR RFRN T DR E > RFmsAE Y
{2 23 R sh o
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
SRMETRFARTEA KB ERT LR ZA -
The test report should not be used for public advertisement
and commercial promotion.

MM?H%‘%-F—-
B Sk AWK A AT R ¥ 4£T9) y 3
FrOE 1 M B B A

Authorized by president of
Taiwan Textile Research Institute

Gk A E L AOFT PR BRI HIL W L IRE R R B 65E
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839




'I_I'R RIS E AW ESR IR SHZTRT

Taiwan Textile Research Institute

REEIRE 1HBE
TEST REPORT TUCHENG
2547 8 B W2 B AT 44 B BR

Date of Issue:  2021.08.18 Date of Receipt and Test Start:  2021.08.04

& SR ¥ Z BERBRAH R F I

Report No.: MQuantity:¢Page Order/Pages: (P2/2) Ref. No.: Z= H
446 A JRFREHAT A IR A E] (U0254) S A R
Report Title: Ttem:

ik 327 HKEHEE KRR 7702 15%

Address:

NARES & ol >
Ak A 3 0 L.i Erﬂ%)ﬁ

IZIE = S A R SN
Authorized by president of
Taiwan Textile Research Institute

Mt LAREEHKRL AT ARG HARE—EAR -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2AREFEARARFBENRESTHEA L RAHSKEY

e 23R40 Bk oh o
This report cannot be reproduced in any way, except in W50k A E LA R AT B BER RS Hrdb T £ B R R HR63E

full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute

this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
SHBMEMRFARTEALIHBE S AT LG ZA - Tel : +886-2-22670321 ext. 7107, 7110

The test report should not be used for public advertisement Fax: +886-2-22675108 , +886-2-22689839

and commercial promotion.




